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Manufacturer/Factory:
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Manufacturer/Factory:

Shenzhen ZO Video Technology Co., Ltd.

2c, 2/ F, building 6, Longbi Industrial Zone, 27 Dafa Road,
Longgang District, Shenzhen

Shenzhen ZO Video Technology Co., Ltd.

2c, 2/ F, building 6, Longbi Industrial Zone, 27 Dafa Road,
Longgang District, Shenzhen

Equipment Under Test (EUT)

Product Name:

Model No.:

Trade Mark:

FCC ID:
Applicable standards:
Date of sample receipt:
Date of Test:
Date of report issue:

Test Result :

ZOlink wireless video system
Z0600S RX,ZO500 RX ,Matrix 600s RX,Matrix 600 RX
Shimbol, Moman

2AZRJ-ZO600SRX
FCC CFR Title 47 Part 15 Subpart E Section 15.407

July 21,2021
July 25,2021-August 06,2021
August 08,2021

PASS *

In the configuration tested, the EUT complied with the standards specified above.
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4 Test Summary

Test Item Section in CFR 47 Result
Antenna requirement 15.203 PASS
AC Power Line Conducted Emission 15.207 PASS
Peak Transmit Power 15.407(a)(1) PASS
Power Spectral Density 15.407(a)(1) PASS
Undesirable Emission 15.407(b)(6), 15.205/15.209 PASS
Radiated Emission 15.205/15.209 PASS
Band Edge 15.407(b)(2) PASS
Frequency Stability 15.407(q) PASS

Remark:

Pass: The EUT complies with the essential requirements in the standard.

4.1 Measurement Uncertainty

Test Item Frequency Range Measurement Uncertainty Notes
Radiated Emission 30MHz-200MHz 3.8039dB (2)
Radiated Emission 200MHz-1GHz 3.9679dB (2)
Radiated Emission 1GHz-18GHz 4.29dB (2)
Radiated Emission 18GHz-40GHz 3.30dB (2)

AC Power Line Conducted
) 0.15MHz ~ 30MHz 3.44dB Q)
Emission

Note (1): The measurement uncertainty is for coverage factor of k=2 and a level of confidence of 95%.

Global United Technology Services Co., Ltd.
No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 4 of 70
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Report No.: GTSL202108000007F01

General Information

General Description of EUT

Product Name:

ZOlink wireless video system

Model No.: Z0600S RX,Z0500 RX ,Matrix 600s RX,Matrix 600 RX
Serial No.: N/A

Hardware Version: R1.7

Software Version: R1.0

Test sample(s) ID:

GTSL202108000007-1

Sample(s) Status:

Engineer sample

Operation Frequency: Number
Band Mode Ereaiency of
Range(MHz)
channels
U-NII Band | IEEE 802.11a 5180-5240 4
IEEE 802.11n/ 20MHz 5180-5240 4
Modulation technology: OFDM(BPSK/QPSK/16QAM/64QAM)
MIMO: 802.11n(HT20)
SISO: 802.114a, 802.11n(HT20)
Antenna Type: internal Antenna
Antenna gain: Antenna number: 2
ANTA:2.5dBi
ANTB:2.5dBi
MIMO technology Directional gain=5.51dBi
Power supply: DC 5V
Channel list for 802.11a/n (HT20)
Channel Frequency Channel Freguency Channel Frequency Channel Frequency
36 5180MHz 40 5200MHz 44 5220MHz 48 5240MHz

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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Report No.: GTSL202108000007F01

Test mode

Transmitting mode Keep the EUT in transmitting with modulation..

Remark: During the test, the test voltage was tuned from 85% to 115% of the nominal rated supply
voltage, and found that the worst case was under the nominal rated supply condition. So the report just
shows that condition’s data.

We have verified the construction and function in typical operation. All the test modes were carried ou
with the EUT in transmitting operation, which was shown in this test report and defined as follows:

t

Pre-scan all kind of data rate in lowest channel, and found the follow list which it was worst case.

Mode Data rate
802.11a (SISl mode) 6 Mbps
802.11n(HT20) (SISl mode) MCS 0
802.11n(HT20) (MIMO mode) MCS 8

G

Test Facility

The test facility is recognized, certified, or accredited by the following organizations:

e FCC—Registration No.: 381383

Designation Number: CN5029

Global United Technology Services Co., Ltd., Shenzhen EMC Laboratory has been registered and fully
described in a report filed with the (FCC) Federal Communications Commission. The acceptance letter
from the FCC is maintained in files.

e |C —Registration No.: 9079A

CAB identifier: CN0O091

The 3m Semi-

anechoic chamber of Global United Technology Services Co., Ltd. has been registered by Certification
and Engineering Bureau of Industry Canada for radio equipment testing

e NVLAP (LAB CODE:600179-0)

Global United Technology Services Co., Ltd., is accredited by the National Voluntary Laboratory
Accreditation Program (NVLAP).

5.4

Test Location

All tests were performed at:

Global United Technology Services Co., Ltd.

Address: No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone, Xixiang
Road, sBaoan District, Shenzhen, Guangdong, China 518102

Tel: 0755-27798480

Fax: 0755-27798960

5.8

Description of Support Units

None.

5.6

Deviation from Standards

None.

S

Abnormalities from Standard Conditions

None.

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 6 of 70
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6

Test Instruments list

Report No.: GTSL202108000007F01

Radiated Emission:

Analyzer

3 Inventory Cal.Date Cal.Due date
Item Test Equipment Manufacturer Model No. N i) e
R S(e:r:; rr'?b“eer"ho'c ZhongYu Electron | 9.2(L)*6.2(W)* 6.4(H) | GTS250 | July. 022020 | July. 01 2025
2 Control Room ZhongYu Electron 6.2(L)*2.5(W)* 2.4(H) | GTS251 N/A N/A
3 EMI Test Receiver Rohde & Schwarz ESU26 GTS203 | June. 24 2021 |June. 23 2022
I p SCHWARZBECK
4 BiConiLog Antenna MESS-ELEKTRONIK VULB9163 GTS214 | June. 24 2021 |June. 23 2022
Double -ridged SCHWARZBECK
5 e b MESS-ELEKTRONIK BBHA 9120 D GTS208 | June. 24 2021 |June. 23 2022
6 Horn Antenna ETS-LINDGREN 3160 GTS217 | June. 24 2021 |June. 23 2022
7 EMI Test Software AUDIX E3 N/A N/A N/A
8 Coaxial Cable GTS N/A GTS213 | June. 24 2021 |June. 23 2022
9 Coaxial Cable GTS N/A GTS211 | June. 24 2021 |June. 23 2022
10 Coaxial cable GTS N/A GTS210 | June. 24 2021 |June. 23 2022
11 Coaxial Cable GTS N/A GTS212 | June. 24 2021 |June. 23 2022
12 | Amplifier(100kHz-3GHz) HP 8347A GTS204 | June. 24 2021 |June. 23 2022
13 | Amplifier(2GHz-20GHz) HP 84722A GTS206 | June. 24 2021 |June. 23 2022
& AFS33-18002
14 | Amplifier (18-26GHz) Rohde & Schwarz 650-30-8P-44 GTS218 | June. 24 2021 |June. 23 2022
15 Band filter Amindeon 82346 GTS219 | June. 24 2021 |June. 23 2022
16 Power Meter Anritsu ML2495A GTS540 | June. 24 2021 |June. 23 2022
17 Power Sensor Anritsu MA2411B GTS541 | June. 24 2021 |June. 23 2022
1 ideiand pRadic Rohde & Schwarz CMW500 GTS575 | June. 242021 |June. 23 2022
Communication Tester
19 Splitter Agilent 11636B GTS237 | June. 24 2021 |June. 23 2022
20 Loop Antenna ZHINAN ZN30900A GTS534 June. 24 2021 |June. 23 2022
21 Disiioaln SCHWARZBECK BBHA 9170 GTS579 | Oct. 182020 | Oct. 17 2021
hornantenne
22 Amplifier TDK PA-02-02 GTS574 Oct. 18 2020 Oct. 17 2021
23 Amplifier TDK PA-02-03 GTS576 Oct. 18 2020 Oct. 17 2021
o) || P meESGRECURI N U p&T i @ <hwars FSP GTS578 | June. 24 2021 |June. 23 2022

Global United Technology Services Co., Ltd.
No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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Report No.: GTSL202108000007F01

Conducted Emission

! Inventory Cal.Date Cal.Due date
Item Test Equipment Manufacturer Model No. No. (mmi-dd-yy) (mm-dd-yy)
1 Shielding Room ZhongYu Electron | 7.3(L)x3.1(W)x2.9(H) GTS252 May.15 2019 | May.14 2022
2 EMI Test Receiver R&S ESCI 7 GTS552 | June. 24 2021 | June. 23 2022
3 Coaxial Switch ANRITSU CORP MP59B GTS225 | June. 24 2021 | June. 23 2022
ENV216 2-L-V-
4 NETZNACHB.DE ROHDE&SCHWARZ ENV216 GTS226 | June. 24 2021 | June. 23 2022
5 Coaxial Cable GTS N/A GTS227 N/A N/A
6 EMI Test Software AUDIX E3 N/A N/A N/A
7 Thermo meter KTJ TA328 GTS233 | June. 24 2021 | June. 23 2022
8 Absorbing clamp A MDS21 GTS229 | June. 24 2021 | June. 23 2022
Feinmechanik
9 ISN SCHWARZBECK NTFM 8158 GTS565 | June. 24 2021 | June. 23 2022
10 High voltage probe SCHWARZBECK TK9420 GTS537 July. 09 2021 | July. 08 2022
RF Conducted Test:
! i Cal.Date Cal.Due date
Item Test Equipment Manufacturer Model No. Serial No. (mimuddoyy) -y
1 MXA Signal Analyzer Agilent N9020A GTS566 June. 24 2021 June. 23 2022
2 EMI Test Receiver R&S ESCI 7 GTS552 June. 24 2021 June. 23 2022
3 Spectrum Analyzer Agilent E4440A GTS533 June. 24 2021 June. 23 2022
s neentiol S Agilent N5182A GTS567 | June. 24 2021 June. 23 2022
Generator
5/,/| (=G Andled Signal Agilent E4428C GTS568 | June. 24 2021 June. 23 2022
Generator
6 | USB RF Power Sensor DARE RPR3006W GTS569 June. 24 2021 June. 23 2022
7 RF Switch Box Shongyi RFSW3003328 GTS571 June. 24 2021 June. 23 2022
Programmable Constant
8 Temp & Humi Test WEWON WHTH-150L-40-880 GTS572 June. 24 2021 June. 23 2022
Chamber
General used equipment:
Inventory Cal.Date Cal.Due date
Item Test Equipment Manufacturer Model No.
No. (mm-dd-yy) (mm-dd-yy)
1 Humidity/ Temperature Indicator KTJ TA328 GTS243 June. 24 2021 | June. 23 2022
2 Barometer ChangChun DYM3 GTS255 June. 24 2021 | June. 23 2022

Global United Technology Services Co., Ltd.
No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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7.1

Report No.: GTSL202108000007F01

Test results and Measurement Data

Antenna requirement:

Standard requirement: ‘ FCC Part15 C Section 15.203

15.203 requirement:

An intentional radiator shall be designed to ensure that no antenna other than that furnished by the
responsible party shall be used with the device. The use of a permanently attached antenna or of an

antenna that uses a unique coupling to the intentional radiator, the manufacturer may design the unit so
that a broken antenna can be replaced by the user, but the use of a standard antenna jack or electrical
connector is prohibited.

E.U.T Antenna:

The antennas are internal antenna, the best case gain of the antennas are 2.5dBi, reference to the appendix Il for
details

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 9 of 70
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7.2 Conducted Emissions

Report No.: GTSL202108000007F01

Test Requirement:

FCC Partl5 C Section 15.207

Test Method:

ANSI C63.10:2013

Test Frequency Range: 150KHz to 30MHz
Class / Severity: Class B
Receiver setup: RBW=9KHz, VBW=30KHz
Limit: Limit (dBuV)
Frequency range (MHz) e Biae
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

* Decreases with the logarithm of the frequency.

Test procedure

The E.U.T and simulators are connected to the main power through a line
impedance stabilization network(L.l.S.N.). The provide a 50ohm/50uH
coupling impedance for the measuring equipment. The peripheral devices
are also connected to the main power through a LISN that provides a
500hm/50uH coupling impedance with 50ohm termination. (Please refers
to the block diagram of the test setup and photographs). Both sides of
A.C. line are checked for maximum conducted interference. In order to
find the maximum emission, the relative positions of equipment and all of
the interface cables must be changed according to ANSI C63.10:2013 on
conducted measurement.

Test setup: Reference Plane
| LISN | LISN
40cm 80cm
20X ﬁm AC power
Equipment E.U.T
EMI
Receiver
Test table/Insulation plane
FRemark
E U T Equipment Under Test
LIS Line impedence Stabilization Metwork
Test table haight=0 8m
Test Instruments: Refer to section 6 for details
Test mode: Refer to section 5.2 for details
Test environment: Temp.: 25°C Humid.: ‘ 52% ‘ Press.: 1012mbar
Test voltage: AC 120V, 60Hz
Test results: Pass

Remark: Both high and low voltages have been tested to show only the worst low voltage test data.

Global United Technology Services Co., Ltd.
No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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Report No.: GTSL202108000007F01
Measurement data:

Line:
Voltage Mains Test:FCC PART 15 B

EUT: Z0link wireless video system M/N:Z0600S RX
Manufacturer: Shenzhen Z0 Video Technology Co.,Ltd
Operating Condition: ON WITH WIFI

Test Site: Shieldiing Room

Operator: Jason

Test Specification: DC 5V (Powered by adaptor

Comment : L LINE

SCAN TABLE: "Voltage (0.15K-30M)FIN"

Short Description: 150K-30M Voltage
Level [dBuV]
B0 -——r === mmr e e m e m A ——————— r————— B s e e ————— -
I I I I | I I o I I
?D _________ [ PSR- 8 U P I | | - — — -~ -
| | | | | | [ | |
o0 e mmae —
50 e I —
S Sy A . O -
| | | | | | [ | |
30 FA-————-=-- t-—=== e Bl el Bt B Bl e e i I===== bl
1 | | 1
20 i el P ot e B bt e e e irsdontgl _ _ R 4
AN AR WAV NN S 4 S S N S S P i 4
R \;; BT L T T e it il e e A A I e
150k 300k 400k 600k 800k 1M 2M M 4M  BM 6M aM  10M 20M 30M
Frequency [Hz]
® x ®x MES LYSX0l fin
MEASUREMENT RESULT: "LYSX01 fin"
2021-8-6 0:42
Frequency Level Transd Limit Margin Detector Line PE
MHz dBuV dB dBuV dB
0.195216 40.90 7.1 64 22.9 QP L1l GND
0.387896 27.20 7.5 58 30.9 QP L1l GND
0.473588 25.70 1.6 57 30.8 QP Ll GND
MEASUREMENT RESULT: "LYSX01 fin2"
2021-8-6 0:42
Frequency Level Transd Limit Margin Detector Line PE
MHz dBuV dB dBuV dB
0.196781 31.70 7.1 54 22. AV Ll GND
0.385447 21.70 7.5 48 26.4 AV Ll GND
0.402085 18.70 7.5 48 29.1 AV Ll GND

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 11 of 70
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Report No.: GTSL202108000007F01
Neutral:
Voltage Mains Test:FCC PART 15 B
EUT: Z0link wireless video system M/N:Z0600S RX
Manufacturer: Shenzhen ZO Video Technolegy Co.,Ltd
Operating Condition: ON WITH WIFI
Test Site: Shieldiing Room
Operator: Jason
Test Specification: DC 5V (Powered by adaptor)
omment : N LINE
SCAN TABLE: "Voltage (0.15K-30M)FIN"
Short Description: 150K-30M Voltage
Level [dBuV]
80 -—-~—--—— s e A mmm—mmrmm——————m ———— -
| | | | | | | [ | | | | | | [ | |
70 I S U I — - —— .
I | I I | I I I I I I I I I I I I
60 i et whl Rl s Wit Rebesiibettsttts Rebseibebs stbebs Rl Ry B B B B I :
50 - | :
« e O e oo
30 ) I S N T A
KX¢ LW el gl ! | | Iyl Ll ool I I
| (VYN LA s S R L 7 N Ter
.r,nn’
10 vr ‘tﬂ?*.m*w'*“ mewmwﬁw WWWW“W:‘;;«‘—::;;
150k 300k 400k GODk BDOk 1M 2M 3M 4M 5M SM BM 1DM 20M 3DM
Frequency [Hz]
® x x MES YLSX0Z_ fin
MEASUREMENT RESULT: "YLSX02 fin"
2021-8-6 0:45
Frequency Level Transd Limit Margin Detecto Line PE
MHz dBuV dB dBuv dB
0.196781 39.00 7.1 64 24.7 QP N GND
0.455055 26.70 7.6 57 30.1 QP N GND
0.475482 27.60 7.6 56 28.8 QP N GND
MEASUREMENT RESULT: "YLSX02 fin2"
2021-8-6 0:45
Frequency Level Transd Limit Margin Detector Line FE
MHzZ dBuV ds dBuV dB
0.199152 32.10 7.1 54 21.5 AV N GND
0.391005 22.70 7.5 485 25.3 AV N GND
0.469822 1.60 7.6 47 24.9 AV N GND

Notes:

1. Aninitial pre-scan was performed on the line and neutral lines with peak detector.
2. Quasi-Peak and Average measurement were performed at the frequencies with maximized peak emission.

3. Final Level

=Receiver Read level + LISN Factor + Cable Loss

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan

Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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Report No.: GTSL202108000007F01

7.3 Emission Bandwidth and 99% Occupied Bandwidth

Test Requirement:

FCC Partl5 E Section 15.407

Test Method:

KDB 789033 D02 General U-NIl Test Procedures New Rules v02r01

Limit:

N/A

Test setup:

Spectrum Analyzer

o o o
"“-\ o o
e o |

A RO

Non-Conducted Table

Ground Reference Plane

Test procedure:

According to KDB 789033 D02 General U-NII Test Procedures New Rules
v02r01.

Test Instruments:

Refer to section 6 for details

Test mode:

Refer to section 5.2 for details

Test results:

Pass

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 13 of 70
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Report No.: GTSL202108000007F01

Measurement Data:

99% Occupied Bandwidth (MHz) 26dB Occupied Bandwidth (MHz)
CH. | Frequency 802.11a 802.11n(HT20) 802.11a 802.11n(HT20)
No. (MHz)

ANT-A | ANT-B | ANT-A | ANT-B | ANT-A | ANT-B | ANT-A | ANT-B
36 5180 16.455 | 16.434 | 17.617 | 17.627 22.39 21.42 | 2267 | 21.81
48 5240 16.437 | 16.431 | 17.628 | 17.630 22.37 22 (T3 D A Az 23T

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 14 of 70
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Test plots as followed:

Report No.: GTSL202108000007F01

802.11a mode (Antenna-A)

802.11a mode (Antenna-B)

[ Keysight Spectrum Analyzes - Occupied BW

Ceter Freq 5.180000000 GHz

AFGain:Low

Ref Offset 289 dB.
Ref 22.89 dBm

At A

Center 5.18 GHz
4Res BW 200 kHz
Occupied Bandwidth
16.455 MHz
10.499 kHz
22.39 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 5.180000000 GHz

oAt e by

Trig: Free Run AvglHold: 100/100

#Atten: 30 dB

#VBW 620 kHz

Total Power 17.8 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

e s ma e S

=
5934500 20,202
Radio Std: None

Radio Device: BTS

Span 30 MHz
Sweep 1.333 ms|

[ Keysight Spectrun Analyzer - Gccupied BW

Center Freq 5.180000000 GHz

#IFGain:Low

Ref Offset 2 88 dB
Ref 22.88 dBm

oo

Center 5.18 GHz
4Res BW 200 kHz
Occupied Bandwidth
16.434 MHz
42.908 kHz
21.42 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 5.180000000 GHz

Trig: Free Run
#Atten: 30 dB

Avg|Hold: 1001100

,/».\J.-J.w-.d‘-w'.-‘ﬁn‘.w_n,h e

#VBW 620 kHz

Total Power 18.6 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

=
10:02:50 PM Jul 24, 2021
Radio Std: None

Radio Device: BTS

4y

s,
'A’-'\unw;,_nlp.,‘_v -
s

Span 30 MHz
Sweep 1.333 ms|

5180

5180

[ Keysight Spectrum Analyzes - Occupied BW
ot

Ceter Freq 5.240000000 GHz

AFGain:Low

Ref Offset 284 dB.
Ref 22.84 dBm

I
i

Center 5.24 GHz
#Res BW 200 kHz

Occupied Bandwidth

16.437 MHz
27.189 kHz
22,37 MHz

Transmit Freq Error
x dB Bandwidth

Freq: 5.240000000 GHz
Trig: Free Run AvglHold: 1001100
#Atten: 30dB.

ARt AVt

#VBW 620 kHz

Total Power 18.5 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

==
09:57:17 PM Jul 24, 2021
Radio Std: None

Radio Device: BTS

Span 30 MHz
Sweep 1.333 ms|

[ Keysight Spectrun Analyzer - Occupied BW

Center Freq 5.240000000 GHz

#IFGain:Low

Ref Offset 2 86 dB
Ref 22.86 dBm

AN b P b

Center 5.24 GHz
#Res BW 200 kHz

Occupied Bandwidth

16.431 MHz
8.034 kHz
22.13 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 5.240000000 GHz
Trig: Free Run ‘AvglHold: 1001100
#Atten: 30 dB

At e oo A
A e |

#VBW 620 kHz

Total Power 18.5 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

e ==
10:04:23 P Jud 24, 2021
Radio Std: None

Radio Device: BTS

Span 30 MHz
Sweep 1.333 ms|

5240

5240

Global United Technology Services Co., Ltd.
No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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Report No.: GTSL202108000007F01

802.11n(HT20) mode (Antenna-A)

802.11n(HT20) mode (Antenna-B)

[ Keysight Spectrum Analyzes - Occupied BW
ot

Center Freq 5.180000000 GHz

#FGain:Low

Ref Offset 2.89 dB
Ref 22.89 dBm

Center 5.18 GHz
HRes BW 200 kHz
Occupied Bandwidth
17.617 MHz
2.574 kHz
22.67 MHz

Transmit Freq Error
x dB Bandwidth

It sl Vo,

Center Freq: 5.180000000 GHz

s Trig: Free Run
#Aten: 30 dB

W

#VBW 620 kHz

Total Power

% of OBW Power
x dB

AvglHold: 100/100

Radio §

09:59:05 P Jul 24, 2021
td: Nene

Radio Device: BTS

e ot i semm e |

17.9 dBm

99.00 %
-26.00 dB

Sweep 1.333 ms|

[ Keysight Spectrumn Analyzer - Gccupied BW
ot

Center Freq 5.180000000 GHz

#FGain:Low

Ref Offset 268 dB
Ref 22.88 dBm

Center 5.18 GHz
HRes BW 200 kHz
Occupied Bandwidth
17.627 MHz
28.358 kHz
21.81 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 5.180000000 GHz

s Trig: FreeRun
#Anen: 30 dB

#VBW 620 kHz

Total Power

% of OBW Power
x dB

==
10:06:32 P ul 3%, 2021
Radio Std: None
Avg|Held: 100100
Radio Device: BTS

Span 30 MHz
Sweep 1.333 ms|

18.6 dBm

99.00 %
-26.00 dB

5180

5180

[ Keysight Spectrum Anabyzes - Occupied 64
t

Ceter Freq 5.240000000 GHz

AFGain:Low

Ref Offset 284 dB.
Ref 22.84 dBm

W T e e e e
o pitipaii el bl ! .

Center 5.24 GHz
HRes BW 200 kHz

Occupied Bandwidth

17.628 MHz
27.890 kHz
22.84 MHz

Transmit Freq Error
x dB Bandwidth

Trig: Free Run
#Atten: 30 dB

#VBW 620 kHz

Total Power

% of OBW Power
x dB

Center Freq: 5.240000000 GHz

b

AvglHold: 100/100

Radio Std.

50 PM Jul 24,2021
None

Radio Device: BTS

At L

18.4 dBm

99.00 %
-26.00 dB

Span 30 MHz
Sweep 1.333 ms|

[ Keysignt Spectrum Analyzer - Occupied W
=

Ceter Freq 5.240000000 GHz

#IFGain:Low

Ref Offset 286 dB
Ref 22.86 dBm

|prcend

Center 5.24 GHz
H#Res BW 200 kHz

Occupied Bandwidth

17.630 MHz
13.299 kHz
22.37 MHz

Transmit Freq Error
x dB Bandwidth

Trig: Free Run
#Atten: 30 dB

Poeasto Pt Bt bt
- W

#VBW 620 kHz

Total Power

% of OBW Power
x dB

Center Freq: 5.240000000 GHz

=]
10:08:35 P Ju 24,2021
Radio Std: None
Avg|Hold: 1001100
Radio Device: BTS

etk b

Span 30 MHz
Sweep 1.333 ms|

18.3 dBm

99.00 %
-26.00 dB

5240

5240

Note: We tested 802.11a/n mode the all data rate and recorded the worst case data
for this channel to be 6Mbps for 802.11a mode and MCSO for 802.11n mode.

Global United Technology Services Co., Ltd.
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Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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Report No.: GTSL202108000007F01

7.4 Peak Transmit Power

Test Requirement: FCC Partl5 E Section 15.407
Test Method: KDB 789033 D02 General U-NII Test Procedures New Rules v02r01
Limit: Frequency band i
(MHZ) Limit
5150-5250 <1W(30dBm) for master device

<250mW (24dBm) for client device

5250-5350

<250mW (24dBm) for client device or

11dBm+10logB*

5470-5725

<250mW (24dBm) for client device or

11dBm+10logB*

terms of an rms-equivalent voltage.

Remark: *Where B is the 26dB emission bandwidth in MHz.
The maximum conducted output power must be measured over any
interval of continuous transmission using instrumentation calibrated in

Test setup: Spectrum Analyzer

o o
Fd N e o

o
[
— [ e

(e E.U.T

Non-Conducted Table

Ground Reference Plane

Test procedure: 1.Place the EUT on the table and set it in transmitting mode.

Procedures New Rules v02r01 .

the output power measurement.

operate on a linear voltage signal.

channel) measured were complete.

2.The testing follows FCC KDB 789033 D02 General UNII Test

3.Remove the antenna from the EUT and then connect a low loss RF
cable from the antenna port to the Spectrum Analyzer.

4.Spectrum Analyzer is used as the auxiliary test equipment to conduct

5.Set span to encompass the entire emission bandwidth (EBW) of the
signal. Set sweep trigger to “free run.’
1/T, where T refers to the minimum transmission duration over which the
transmitter is on and is transmitting at its maximum power control level for
the tested mode of operation, Sweep time = auto, Detector = peak..

6.Video filtering shall be applied to power signal (rms), it shall be set to

’, RBW =1 MHz, Set VBW =

7.Trace mode = max hold. Allow max hold to run for at least 60 seconds
8.Repeat above procedures until all frequency (low, middle, and high

9.For MIMO mode, calculation method follows FCC KDB 662911 D01
Multiple Transmitter Output v02r01. Total power is the sum of the
conducted power levels measured at the various output ports

Test Instruments: Refer to section 6 for details

Test mode: Refer to section 5.2 for details

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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Test results:

‘ Pass

Measurement Data

Frequency Duty cycle Duty Factor
Modulation (MHz) Antenna-A Antenna-B Antenna-A Antenna-B
5180 99.24 99.23 0.03 0.03
802.11a
5240 99.24 99.25 0.03 0.03
5180 99.24 99.22 0.03 0.03
802.11n(HT20)
5240 99.22 99.23 0.03 0.03
802.11a mode
Measured Power (dBm) Output Power (dBm)
= Y
CH requency Duty Limit Result
No. | (MHz) ANT ANT | aNT | [Factor ANT ANT | ANT | (@Bm)
A B A+B A B A+B
36 5180 12.34 13.04 i 0.03 12.37 13.07 -
24 Pass
48 5240 12.80 | 1284 ' 0.03 1283 | 1087 i
802.11n(HT20) mode
P
Measured Power (dBm) G 57
CH | Frequency Duty (dBm) Limit RéaLlt
No. (MHz) ANT ANT ANT Factor ANT ANT ANT | (dBm)
A B A+B A B A+B
36 5180 12.27 12.91 15.61 0.03 12.30 12.94 15.64
24 Pass
48 5240 12.68 12.71 15.71 0.03 12.71 12.74 15.74

Note: Output Power = Measured Power + Duty Factor
Duty Factor = 10 log (1/Duty Cycle)

16.865530253887411303383107996137

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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Test plots as followed:

Report No.: GTSL202108000007F01

802.11a mode (Antenna A)

802.11a mode (Antenna B)

[ Keysight Spectrum Analyzes - Channel Powss
ot

#q: 5180000000 GHz
n

Center Freq 5.180000000 GHz

#IFGain:Low

L u ‘AvglHold: 1001100

#Atten: 30 dB. Radio Device: BTS
Ref Offset 2.89 dB

Ref 22.80 dBm

Center 5.18 GHz

Res BW 1 MHz #VBW 3 MHz

Channel Power

12.34 dBm /20 MHz

Power Spectral Density

-60.67 dBm /Hz

[ Keysignt Spectrum Analyzer - Channel Power =
R T T T 0:02:32 PM Jul 24, 2021
Center Freq: 5180000000 GHz Radio $td: None
e Trig: Free Run ‘AvglHold: 1001100
#Atten: 30 dB

Ceter Freq 5.180000000 GHz

#FGain:Low Radio Device: BTS

Ref Offset 2 88 dB
Ref 22.88 dBm

Center 5.18 GHz
#Res BW 1 MHz

#VBW 3 MHz
Channel Power

13.04 dBm /20 MHz

Power Spectral Density

-59.97 dBm /Hz

5180

5180

[ Keysight Spectrum Analyzer - Channel Powsr ==
T ise t T U5:57:11 P Jul 24, 2021
Center Freq: 5.240000000 GHz Radio Std: None
s Trig: Free Run AvglHold: 1001100
#Atten: 30 dB

Center Freq 5.240000000 GHz

#IFGain:Low Radio Device: BTS

Ref Offset 284 dB
Ref 22.84 dBm

Center 5.24 GHz

#Res BW 1 MHz #VBW 3 MHz

Channel Power

12.80 dBm /20 MHz

Power Spectral Density

-60.21 dBm /Hz

= Keysight Spectrum Analyzer - Channel Powsr ==
R T NSt T 10:04:16 PM Jul 24, 2021
Center Freq: 5.240000000 GHz Radio Std: None
—» Trig: FreeRun AvglHold: 1001100
#Atten: 30 dB

Ceter Freq 5.240000000 GHz

#IFGain:Low Radio Device: BTS

Ref Offset 286 dB
Ref 22.86 dBm

HRes BW 1 MHz #VBW 3 MHz

Channel Power

12.84 dBm /20 MHz

Power Spectral Density

-60.17 dBm /Hz

5240

5240

Global United Technology Services Co., Ltd.
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802.11n(HT20) (Antenna A)

802.11n(HT20) mode (Antenna B)

[ Keysight Spectrum Analyzes - Channl Powsr
.

Center Freq: 5180000000 GHz
Trig: Free Run AvglHold: 100/100
#Aten: 30 dB

Center Freq 5.180000000 GHz

#FGain:Low

Ref Offset 2.89 dB
Ref 22.89 dBm

Center 5.18 GHz
E #VBW 3 MHz

Channel Power

12.27 dBm /20 MHz

Power Spectral Density

-60.74 dBm /Hz

09:58:57 P Jul 24, 2021
Radio Std: Nene

Radio Device: BTS

[ Keysight Spectrumn Analyzer - Channel Power ===
T 10:06:24 oM Jul 24, 2021
Radio Std: Nene

Center Freq: 5.180000000 GHz

Center Freq 5.180000000 GHz

#FGain:Low

s Trig: FreeRun
#Anen: 30 dB

Avg|Held: 100100
Radio Device: BTS

Ref Offset 268 dB
Ref 22.88 dBm

Center 5.18 GHz
E #VBW 3 MHz

Channel Power

12.91 dBm /20 MHz

Power Spectral Density

-60.10 dBm /Hz

5180

5180

Center Freq: 5.240000000 GHz
s Trig: Free Run ‘AvglHold: 1001100
#Atten: 30 4B

#FGainLow

Ref Offset 2.84 dB
Ref 22.84 dBm

Center 5.24 GHz

#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

-60.33 dBm /Hz

12.68 dBm /20 MHz

===
10:00:43 PM Jul 24,2021
Radio Std: None

Radio Device: BTS

[ Keysiht Spectrum Analyzer - Channel Power o )
R T 10:08:30 PM Jul 24, 2021
Center Freq: 5.240000000 GHz Radio Std: None
s Trig: FreeRun ‘AvglHold: 10000
#Atten: 30 dB Radio Devics: BTS
Ref Offset 2.86 dB
Ref 22.86 dBm

Center 5.24 GHz
#Res BW 1 MHz

#VBW 3 MHz
Channel Power

12.71 dBm /20 MHz

Power Spectral Density

-60.30 dBm /Hz

5240

5240

Note: We tested 802.11a/n mode the all data rate and recorded the worst case data
for this channel to be 6Mbps for 802.11a mode and MCSO for 802.11n mode.
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7.5 Power Spectral Density

Test Requirement:

FCC Partl5 E Section 15.407

Test Method:

KDB 789033 D02 General U-NII Test Procedures New Rules v02r01

Limit:

Frequency band

(MH2) Limit

5150-5250 <17dBm in 1MHz for master device

<11dBm in 1MHz for client device

5250-5350 <11dBm in 1MHz for cOient device

5470-5725 <11dBm in 1MHz for client device

Remark: The maximum power spectral density is measured as a
conducted emission by direct connection of a calibrated test instrument

to the equipment under test.

Test setup:

Spectrum Analyzer

e o
""'-\ o o
e o

A RO

Non-Conducted Table

Ground Reference Plane

Test procedure:

1) Create an average power spectrum for the EUT operating mode
being tested by following the instructions in section E)2) for measuring
maximum conducted output power using a spectrum analyzer or EMI
receiver: select the appropriate test method (SA-1, SA-2, SA-3, or
alternatives to each) and apply it up to, but not including, the step
labeled, “Compute power...”.

2) Use the peak search function on the instrument to find the peak of the
spectrum.

3) Make the following adjustments to the peak value of the spectrum, if
applicable:

a) If Method SA-2 or SA-2 Alternative was used, add 10 log(1/x),
where x is the duty cycle, to the peak of the spectrum.

b) If Method SA-3 Alternative was used and the linear mode was
used in step E)2)g)(viii), add 1 dB to the final result to compensate for
the difference between linear averaging and power averaging.

4) The result is the PSD.

Test Instruments:

Refer to section 6 for details

Test mode:

Refer to section 5.2 for details

Test results:

Pass

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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Measurement Data

Report No.: GTSL202108000007F01

Frequency Duty cycle Duty Factor
Modulation (MHz) Antenna-A Antenna-B Antenna-A Antenna-B
5180 99.24 99.23 0.03 0.03
802.11a

5240 99.24 99.25 0.03 0.03

5180 99.24 99.22 0.03 0.03
802.11n(HT20)

5240 99.22 99.23 0.03 0.03

802.11a mode
Measured PSD Total PSD
CH | Frequency (dBm/MHZz) Duty Power(dBm/MHz) Limit 2
No. (MHz) ANT ANT ANT Factor ANT ANT ANT (dBm/MHZz)
A B A B A+B
36 5180 2.504 3.346 0.03 2.534 3.376 -- Pass
48 5240 2.921 3.070 0.03 2.951 3.100 -- Pass
802.11n(HT20) mode
Measured PSD Total PSD
CH | Frequency (dBm/MH?z) Duty Power(dBm/MHz) Limit =Ll
No. (MH2z) ANT ANT ANT Factor ANT ANT ANT (dBm/MHZz)
A B A+B A B A+B

36 5180 1.512 2.195 4.877 0.03 1.542 2.225 4.907 Pass
48 5240 2.204 1.960 5.094 0.03 2.234 1.990 5.124 Pass

Note: Output Power = Measured Power + Duty Factor
Duty Factor = 10 log (1/Duty Cycle)

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
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Test plots as followed:

Report No.: GTSL202108000007F01

802.11a mode (Antenna-A)

802.11a mode (Antenna-B)

[ Keysight Spectrum Analyzes - Surept 54

.
Center Freq 5.180000000 GHz
PNO: Fost —+—  Trig: Free Run
IFGain:Low #Atten: 30 dB

Ref Dffset 289 dB
Ref 20.00 dBm

Center 5.18000 GHz
#R #VBW 3.0 MHzZ*

Avg Type: RMS
AvglHold: 100/100

Mkr1 5.181 905 GHz
2

504 dBm)

Span 30.00 MHz
Sweep 1.333 ms (10001 pts

[ Keysight Spectrum Analyzer - Swept S&
R T
Center Freq 5.180000000 GHz
PNO: Fast —s—  Trig: Free Run
IFGoin:Low #Atten: 30 dB

Ref Offset 288 dB
Ref 20.00 dBm

Center 5.18000 GHz
#R #VBW 3.0 MHz*

Avg Type: RMS
Avg|Hold: 1001100

Mkr1 5.183 948 GHz
3.346 dBm)|

Span 30.00 MHz|
Sweep 1.333 ms (10001 pts]

5180

5180

[ Kesight Spectrum Anabyzes - Swept SA
ot

Center Freq 5.240000000 GHz RO Tost s Trig: FreeRun

IFGain:Low #Atten: 30 dB

Ref Offset 284 dB
Ref 20,00 dBm

Center 5.24000 GHz

#VBW 3.0 MHZ*

“Avg Type: RMS
AvglHold: 1001100

‘Span 30.00 MHz
Sweep 1.333 ms (10001 pts

[ Keysight Spectru Analyze - wept S
S

Ceter Freq 5.240000000 GHz .
PNO: Fast ——  Trig: FreaRun
1FGoin:Low #Aiten: 30 dB

Ref Offset 286 dB
Ref 20.00 dBm

Center 5.24000 GHz
#R #VBW 3.0 MHz*

Avg Type: RMS
AvglHold: 1001100

Mkr1 5.237 348 GHZz
3.070 dBm)|

Span 30.00 MHz|
Sweep 1.333 ms (10001 pts]

5240

5240

Global United Technology Services Co., Ltd.
No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
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802.11n(HT20) mode (Antenna-A)

802.11n(HT20) mode (Antenna-B)

[ Keysight Spectrum Analyzer - Swept SA

Avg Type: RMS

r
Center Freq 5.180000000 GHz A foi00

PNO: Fast ~»~  Trig: Free Run
IFGain:Low #Atten: 30 dB

Ref Offset 289 dB
Ref 20.00 dBm

Center 5.18000 GHz

#Res BW 1.0 MHz #VBW 3.0 MHz"

Span 30.00 MHz|

Sweep 1.333 ms (10001 pts]

[ Keysight Spectrum Anabyzes - Swept SA

R
Center Freq 5.180000000 GHz Avg Type: RMS

2 PNO: Fast -~  Trig: Free Run Avg|Hald: 100/100
IFGain:Low #Anen: 30 4B

Mkr1 5.183 903 GHZ

Ref Offset 288 dB. 2.195 dBm|

Ref 20.00 dBm

iCenter 5.18000 GHz

#Res BW 1.0 MHz #VBW 3.0 MHz*

Span 30.00 MHz
‘Sweep 1.333 ms (10001 pts]

5180

5180

[ Keysight Spectrum Analyzer - Swept 54

Avg Type: RMS

%
Center Freq 5.240000000 GHz AveHoR: 1061100

PNO: Fasi —+—  T1ig: Free Run
IFGoin:Low #Atten: 30 B

Ref Offset 284 dB
Ref 20.00 dBm

Center 5.24000 GHz
#Res BW 1.0 MHz

#VBW 3.0 MHz*

Mkr1 5.244 083 GHz
2

204 dBm)|

Span 30.00 MHz|

Sweep 1.333 ms (10001 pts]

[ Keysight Spectrun Anabyzer - Swest 54

Avg Type: RMS

3
Center Freq 5.240000000 GHz - AvglHold: 100/100

IFGain:Low

Trig: Free Run
#Atten: 30 6B

Ref Offset 286 dB.

Mkr1 5.243 192 GHZ
Ref 20.00 dBm 1.9

60 dBm)

‘Center 5.24000 GHz
#Res BW 1.0 MHz

S$pan 30.00 MHz|
Sweep 1.333 ms (10001 pts]

#VBW 3.0 MHz*

5240

5240
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7.6 Band Edge

Test Requirement: FCC Part15 E Section 15.407 and 5.205
Test Method: ANSI C63.10:2013
Test site: Measurement Distance: 3m (Semi-Anechoic Chamber)
Receiver setup:
Frequency Detector RBW VBW Remark
30MHz-1GHz | Quasi-peak | 100KHz | 300KHz | Quasi-peak Value
Peak 1MHz 3MHz Peak Value
ot Sk AV IMHz | 3MHz | Average Value
Limit:
Frequency Limit (dBuV/m @3m) Remark
30MHz-88MHz 40.0 Quasi-peak Value
88MHz-216MHz 43.5 Quasi-peak Value
216MHz-960MHz 46.0 Quasi-peak Value
960MHz-1GHz 54.0 Quasi-peak Value
54.0 Average Value
s 68.2 Peak Value
Undesirable emission limits:
(1) For transmitters operating in the 5.15-5.25 GHz band: all emissions
outside of the 5.15-5.35 GHz band shall not exceed an EIRP of -27
dBm/MHz.
(2) For transmitters operating in the 5.25-5.35 GHz band: all emissions
outside of the 5.15-5.35 GHz band shall not exceed an EIRP of -27
dBm/MHz. Devices operating in the 5.25-5.35 GHz band that
generate emissions in the 5.15-5.25 GHz band must meet all
applicable technical requirements for operation in the 5.15-5.25 GHz
band (including indoor use) or alternatively meet an out-of-band
emission EIRP limit of -27 dBm/MHz in the 5.15-5.25 GHz band.
(3) For transmitters operating in the 5.47-5.725 GHz band: all emissions
outside of the 5.47-5.725 GHz band shall not exceed an EIRP of —27
dBm/MHz.
Test Procedure: a. The EUT was placed on the top of a rotating table 1.5 m above the

ground at a 3 meter camber. The table was rotated 360 degrees to
determine the position of the highest radiation.

b. The EUT was set 3 meters away from the interference-receiving
antenna, which was mounted on the top of a variable-height antenna
tower.

c. The antenna height is varied from one meter to four meters above the
ground to determine the maximum value of the field strength. Both
horizontal and vertical polarizations of the antenna are set to make
the measurement.

d. For each suspected emission, the EUT was arranged to its worst
case and then the antenna was tuned to heights from 1 meter to 4
meters and the rotable table was turned from O degrees to 360
degrees to find the maximum reading.

e. The test-receiver system was set to Peak Detect Function and
Specified Bandwidth with Maximum Hold Mode.

f. If the emission level of the EUT in peak mode was 10dB lower than
the limit specified, then testing could be stopped and the peak values
of the EUT would be reported. Otherwise the emissions that did not

Global United Technology Services Co., Ltd.
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have 10dB margin would be re-tested one by one using peak, quasi-
peak or average method as specified and then reported in a data
sheet.
e For radiated emissions above 1GHz
<3m=> :
. e
e a \
Test Ambenusv
: <Im .. 4m >
Tum Table« x v
<150cn>i i =P
5 : A\
-é- [ Receiver: H Preamplifierv
Test Instruments: Refer to section 6 for details
Test mode: Refer to section 5.2 for details
Test results: Pass
Remarks:
1. Only the worst case Main Antenna test data.
2. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
3. The emission levels of other frequencies are very lower than the limit and not show in test report.
4. The pre-test were performed on lowest, middle and highest frequencies, only the worst case’s (lowest
and highest frequencies) data was showed.
5. According to KDB 789033 D02 v02r01 section G) 1) (d), for For measurements above 1000 MHz @ 3m

distance, the limit of field strength is computed as follows:
E[dBuV/m] = EIRP[dBm] + 95.2;

For example, if EIRP = -27dBm

E[dBuV/m] = -27 + 95.2 = 68.2dBuV/m.
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GTS

Report No.: GTSL202108000007F01
Measurement Data: Radiated Band Edge Result

Horizontal: 802.11a (TX 5180MHz)

Radiated Emission Measurement

File ;pei Data #2160 Date: 2021/08/02 Time: 22:06:12

100.0 dBuV/m

90

80

70 FCC 15C(5G B1)

60

1

50 peak

40 [onerty, iy B e W T ‘mwwmwmww

30

20

10

0.0

5100.000 (MHz) 5150.0
Site 966 Chamber Polarization: Horizontal Temperature: 26(C)
Limit: FCC 15C(5G B1) Power:  DC 5V(Powered by Humidity: 54 %
dapt

EUT: ZOlink wireless video system Distance: & o
M/N: ZOlink wireless video system
Mode: TX 5180MHz
Note: Manuf:Shenzhen ZO Video Technology Co.,Ltd

802.11a
Frequency | Reading | Factor Level Limit  [Margin Height | Azimuth
No- | MHz) | (dBuV) | (dB/m) |(dBuV/m)|(@BuVim)| (dB) | P | em) | (eo) | P/F | Remark

1 * | 5150.000 53.91 -3.99 49.92 68.23 |[18.31 | peak | 114 156 P
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GTS

Vertical: 802.11a (TX 5180MHz)

Report No.: GTSL202108000007F01

Radiated Emission Measurement

File :pei Data #2159 Date: 2021/08/02 Time: 22:02:03

100.0 dBuV/m

90

80

70 FCC 15C[5G B1)

60

1

50 fJ.,.peak

40 e A g i o P i, T AMVLW._.MM.A 1._AW»MMVAM/JJ“.

30

20

10

0.0

5100.000 MHz) 5150.0
Site 966 Chamber Polarization: Vertical Temperature: 26(C)
Limit: FCC 15C(5G B1) Power:  DC 5V(Powered by Humidity: 54 %
dapt

EUT: ZOlink wireless video system Distance: 33319”)
M/N: ZO600S RX
Mode: TX 5180MHz
Note: Manuf:Shenzhen ZO Video Technology Co.,Ltd

802.11a

Frequency | Reading | Factor Level Limit |Margin Height | Azimuth
No- | " “MHz) | (dBuV) | (dB/m) |(dBuV/m)|(dBuv/m)| (dB) | P | em) | (eq) | P/F | Remark
1 * | 5150.000 56.91 -3.99 52.92 68.23 | 1531 | peak | 102 153 P

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
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GTS

Report No.: GTSL202108000007F01
Horizontal: 802.11a (TX 5240MHz)

Radiated Emission Measurement

File :pei Data #2163 Date: 2021/08/02 Time: 22:16:05

100.0 dBu¥/m

90

80

70 FCC 15C[5G B1]

60

50

1

40 Aoaia A =Y. y ity i e, i | Mwn A Wpeak

30

20

10

0.0

5350.000 MHz) 5400.0
Site 966 Chamber Polarization: Horizontal Temperature: 26(C)
Limit: FCC 15C(5G B1) Power.  DC 5V(Powered by Humidity: 54 %
dapt

EUT: ZOlink wireless video system Distance: pen
M/N: ZO600S RX
Mode: TX 5240MHz
Note: Manuf:Shenzhen ZO Video Technology Co.,Ltd

802.11a

Frequency | Reading | Factor Level Limit  |Margin Height | Azimuth
No- | " “MHz) | (dBuV) | (dB/m) |(dBuV/m)|(d@Buvim)| (@B) | P | em) | weg) | P/F | Remark
1 * | 5383.667 4592 -3.19 4273 68.23 [2550 | peak | 100 187 P
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GTS

Report No.: GTSL202108000007F01
Vertical: 802.11a (TX 5240MHz)

Radiated Emission Measurement

File :pei Data #2164 Date: 2021/08/02 Time: 22:19:01
100.0 dBuV/m

90

70 FCC 15C[5G B1)

60

50

1
40 L L e WY L VN N YO e by A A, 2, ot ) JM fostscvbgnig, Wpeak

30

20

10

0.0
5350.000 [MHz] 5400.0

Site 966 Chamber Polarization: Vertical Temperature: 26(C)
Limit: FCC 15C(5G B1) Power:  DC 5V(Powered by Humidity: 54 %
EUT: ZOlink wireless video system Distance: ag%pmr)

M/N: ZO600S RX

Mode: TX 5240MHz

Note: Manuf:Shenzhen ZO Video Technology Co.,Ltd

802.11a

Frequency | Reading | Factor Level Limit |Margin Dotoctor | HeiONt | AZimuth | o
(MHz) (dBuV) | (dB/m) |(dBuV/m)|(dBuV/m)| (dB) (cm) | (deg)

1 * | 5381.964 45.93 -3.21 42.72 68.23 |25.51 | peak | 117 139 P

No. Remark

Global United Technology Services Co., Ltd.
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GTS

Report No.: GTSL202108000007F01
Horizontal: 802.11n-HT20 (TX 5180MHz)

Radiated Emission Measurement

File -pei Data #2162 Date: 2021/08/02 Time: 22:12-:56

100.0 dBu¥/m

90

80

70 FCC 15C(56 B1)

60

50 1.peak

A0 Pocnupthonsaronan o iy mmmkwwwwwww

30

20

10

0.0

5100.000 (MHz) 5150.0
Site 966 Chamber Polarization: Horizontal Temperature: 26(C)
Limit: FCC 15C(5G B1) Power:  DC 5V(Powered by Humidity: 54 %
dapt

EUT: ZOlink wireless video system Distance: e
M/N: ZOB00S RX
Mode: TX 5180MHz
Note: Manuf:Shenzhen ZO Video Technology Co.,Ltd

802.11n

Frequency | Reading | Factor Level Limit |Margin Height | Azimuth
No- | " "MHz) | (dBuv) | (dB/m) |(dBuv/m)|(@Buvim)| (dB) |[P#%°" | @m) | eg) | P/F | Remark
1 * | 5150.000 52.91 -3.99 48.92 68.23 |[19.31 | peak | 132 245 P
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GTS

Report No.: GTSL202108000007F01
Vertical: 802.11n-HT20 (TX 5180MHz)

Radiated Emission Measurement

File -pei Data #2162 Date: 2021/08/02 Time: 22:12:56

100.0 dBuV/m

90

80

70 FCC 15C(56 B1)

60

50 1>peak

A0 Heenaponivvn s acpens fay T L e NWMAW‘HWWMWMM

30

20

10

0.0

5100.000 (MHz2) 5150.0
Site 966 Chamber Polarization: Vertical Temperature: 26(C)
Limit: FCC 15C(5G B1) Power:  DC 3V(Powered by Humidity: 54 %
dapt

EUT: ZOlink wireless video system Distance: & o
M/N: ZOB00S RX
Mode: TX 5180MHz
Note: Manuf:Shenzhen ZO Video Technology Co.,Ltd

802.11n

Frequency | Reading | Factor Level Limit |Margin Height | Azimuth
No.- | " " MHz) | (dBuv) | (dB/m) |(dBuV/m)|(dBuvim)| (dB) | P | em) | (@eg) | P/F | Remark
1 * | 5150.000 52.91 -3.99 48.92 68.23 | 19.31 | peak | 132 245 P
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GTS

Report No.: GTSL202108000007F01
Horizontal: 802.11n-HT20 (TX 5240MHz)

Radiated Emission Measurement

File :pei Data #2165 Date: 2021/08/02 Time: 22:24:15

100.0 dBu¥/m

90

80

70 FCC 15C(56G B1)

60

50

1

a0 W e o Ao o " Frpehindd A Brin s o h p e S i A 1 g s roeen| PEDK

30

20

10

0.0

5350.000 MHz) 5400.0
Site 966 Chamber Polarization: Horizontal Temperature: 26(C)
Limit: FCC 15C(5G B1) Power:  DC 5V(Powered by Humidity: 54 %
dapt

EUT: ZOlink wireless video system Distance: aapren
M/N: ZO600S RX
Mode: TX 5240MHz
Note: Manuf:Shenzhen ZO Video Technology Co.,Ltd

802.11n

Frequency | Reading | Factor Level Limit |Margin Height | Azimuth
No- | " "MHz) | (@Buv) | (@B/m) |(dBuV/m)|(dBuvim)| (dB) | P | (em) | (deg) | P/F | Remark
1 * | 5383.667 44 .92 -3.19 41.73 68.23 | 2650 | peak | 126 118 P
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GTS

Report No.: GTSL202108000007F01

Vertical: 802.11n-HT20 (TX 5240MHz)

Radiated Emission Measurement

File -pei Data #2166 Date: 2021/08/02 Time: 22:28:09
100.0 dBu¥/m

90

70 FCC 15C(56 B1)

60

50

40 peak

30

20

10

0.0
5350.000 MHz) 5400.0

Site 966 Chamber Polarization: Vertical Temperature: 26(C)
Limit: FCC 15C(5G B1) Power:  DC 5V(Powered by Humidity: 54 %
EUT: ZOlink wireless video system Distance: aapen
M/N: ZOB00S RX
Mode: TX 5240MHz
Note: Manuf:Shenzhen ZO Video Technology Co.,Ltd

802.11n
No. Frequency | Reading | Factor Level Limit |Margin Detector | 10N | Azmuth | 00 Remark

(MHz) (dBuV) | (dB/m) [(dBuV/m)|(dBuV/m)| (dB) (cm) | (deg)

1 * | 5357.715 4488 -3.28 41.60 68.23 | 26.63| peak | 113 | 235 P

Note: We tested 802.11a/n mode the all data rate and recorded the worst case data

for this channel to be 6Mbps for 802.11a mode and MCSO for 802.11n mode.
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GTS

7.7 Radiated Emission

Report No.: GTSL202108000007F01

Test Requirement:

FCC Part15 C Section 15.209 and 15.205

Test Method:

ANSI C63.10:2013

Test Frequency Range:

9kHz to 40GHz

Test site:

Measurement Distance: 3m (Semi-Anechoic Chamber)

Receiver setup: Frequency Detector RBW VBW Value
9kHz-150KHz | Quasi-peak | 200Hz 1kHz Quasi-peak Value
150kHz-30MHz | Quasi-peak 9kHz 30kHz | Quasi-peak Value
30MHz-1GHz | Quasi-peak | 100KHz | 300KHz | Quasi-peak Value
Above 1GHz Peak 1MHz 3MHz Peak Value
AV 1MHz 3MHz Average Value
Limit:
At Measurement
Frequency Limit (uV/m) Value Disténce
0.009MHz-0.490MHz 2400/F(KHz) QP 300m
0.490MHz-1.705MHz 24000/F(KHz) QP 300m
1.705MHz-30MHz 30 QP 30m
30MHz-88MHz 100 QP
88MHz-216MHz 150 QP
216MHz-960MHz 200 QP s
960MHz-1GHz 500 QP
500 Average
Above 1GHz 5000 SR

Test Procedure:

Substitution method was performed to determine the actual ERP
emission levels of the EUT.

The following test procedure as below:

1>.Below 1GHz test procedure:

1.

2.

The EUT was placed on the top of a rotating table (0.8m for below
1GHz and 1.5 meters for above 1GHz) above the ground at a 3
meter camber. The table was rotated 360 degrees to determine the
position of the highest radiation.
The EUT was set 3 meters away from the interference-receiving
antenna, which was mounted on the top of a variable-height antenna
tower.
The antenna height is varied from one meter to four meters above
the ground to determine the maximum value of the field strength.
Both horizontal and vertical polarizations of the antenna are set to
make the measurement.
For each suspected emission, the EUT was arranged to its worst
case and then the antenna was tuned to heights from 1 meter to 4
meters and the rotable table was turned from O degrees to 360
degrees to find the maximum reading.
The test-receiver system was set to Peak Detect Function and
Specified Bandwidth with Maximum Hold Mode.
If the emission level of the EUT in peak mode was 10dB lower than
the limit specified, then testing could be stopped and the peak
values of the EUT would be reported. Otherwise the emissions that
did not have 10dB margin would be re-tested one by one using
peak, quasi-peak or average method as specified and then reported
in a data sheet.

2>.Above 1GHz test procedure:

Global United Technology Services Co., Ltd.
No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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GTS

Report No.: GTSL202108000007F01

1. On the test site as test setup graph above,the EUT shall be placed at
the 0.8m support on the turntable and in the position closest to normal
use as declared by the provider.

2. The test antenna shall be oriented initially for vertical polarization and
shall be chosen to correspond to the frequency of the transmitter.The
output of the test antenna shall be connected to the measuring
receiver.

3. The transmitter shall be switched on, if possible, without modulation
and the measuring receiver shall be tuned to the frequency of the
transmitter under test.

4. The test antenna shall be raised and lowered from 1m to 4m until a
maximum signal level is detected by the measuring receiver. Then the
turntable should be rotated through 360° in the horizontal plane, until
the maximum signal level is detected by the measuring receiver.

5. Repeat step 4 for test frequency with the test antenna polarized
horizontally.

6. Remove the transmitter and replace it with a substitution antenna

7. Feed the substitution antenna at the transmitter end with a signal
generator connected to the antenna by means of a nonradiating cable.
With the antennas at both ends vertically polarized, and with the signal
generator tuned to a particular test frequency, raise and lower the test
antenna to obtain a maximum reading at the spectrum analyzer. Adjust
the level of the signal generator output until the previously recorded
maximum reading for this set of conditions is obtained. This should be
done carefully repeating the adjustment of the test antenna and
generator output.

8. Repeat step 7 with both antennas horizontally polarized for each test
frequency.

9. Calculate power in dBm into a reference ideal half-wave dipole antenna
by reducing the readings obtained in steps 7 and 8 by the power loss in
the cable between the generator and the antenna, and further corrected
for the gain of the substitution antenna used relative to an ideal half-
wave dipole antenna by the following formula:

EIRP(dBm) = Pg(dBm) — cable loss (dB) + antenna gain (dBi)
where:

Pg is the generator output power into the substitution antenna.

Test setup: For radiated emissions from 9kHz to 30MHz

AMARARARARARRARA AR RARAARRANY

For radiated emissions from 30MHz to1GHz
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GTS

Report No.: GTSL202108000007F01

w5

< §0cm . Tum Table.
i VAN
[ Receivers H Preamplifier. /

For radiated emissions above 1GHz

i

| S
Test Antenna-
A
<Ilm .. 4m>v)

Tum Tablew -

~

<150¢n >,|

¥

"L' [ Receiver. }7{ Preamplifier: }
Test Instruments: Refer to section 6 for details
Test mode: Refer to section 5.2 for details
Test environment: Temp.: l 25°C | Humid.: ‘ 52% | Press.: 1012mbar
Test voltage: AC 120V, 60Hz
Test results: Pass

Remarks:
1. Only the worst case Main Antenna test data.
2. Pre-scan all kind of the place mode (X-axis, Y-axis, Z-axis), and found the Y-axis which it is worse case.
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Report No.: GTSL202108000007F01

Measurement Data:

9 kHz ~ 30 MHz

The low frequency, which started from 9 kHz to 30 MHz, was pre-scanned and the result which was 20 dB

lower than the limit line per 15.31(0) was not reported.

30MHz~ 1GHz

Pre-scan all test modes, found worst case at 802.11a, and so only show the test result of 802.11a
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Report No.: GTSL202108000007F01
30MHz~ 1GHz
Horizontal: 802.11a (TX 5180MHz)

Radiated Emission Measurement

File :Z0 REPORT Data :#266 Date: 2021/08/02 Time: 18:29:03
70.0 dBuw/m

60

FOC_PAHT15_B_03n_op

50

3
0 | 1 i 9 ]
30 ‘ !ﬂ\ﬂ )‘R | !+I| | /LA\ h le MM“L ﬂtrpeak
WMM ST
iyl L | W/‘m
: "Bl W
10
0.0
30.000 60.000 90.000 [MHz) 300.000 600.000 000.0
Site 966 Chamber Polarization: Horizontal Temperature: 26(C)
Limit: FCC_PART15_B _03m_QP Power:  (Powered by adaptor) Humidity: 54 %
EUT: ZOlink wireless video system Distance: 3m

M/N: ZO600S RX
Mode: ON WITH WIFI (5180MHz)
Note: Manuf:Shenzhen ZO Video Technology Co.,Ltd

o, | P [ resana | carr | vt | ot Mg o e[| | eman
1* 111.3468 26.09 13.09 39.18 43.50 432 QP 138 24 P
2 222.9502 27.65 12.66 40.31 46.00 5.69 QP 140 134 P
3 372.0045 25.21 16.27 41.48 46.00 452 QP 115 153 P
4 965.5420 16.30 24.64 40.94 54.00 |13.06| QP 169 218 P
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Report No.: GTSL202108000007F01
Vertical: 802.11a (TX 5180MHz)

Radiated Emission Measurement

File ‘7O REPORT Data 4265 Date: 2021/08/02 Time: 18:24:28

700  dBuV/m

60

FOC_PART15_B_03jn_Qp
50
I2
40 I 1 WE‘ 3
e [t (L
10 A , . w‘i!ﬁ//\ |.$[ J M M Mdﬂ JI»J '\Jﬁ\
W M TV oIy

20 Ll

10

0.0

30.000 60.000 90.000 (MHz) 300.000 600.000 1000.0

Site 966 Chamber Polarization: Vertical Temperature: 26(C)
Limit: FCC_PART15_B_03m_QP Power:  DC 5V(Powered by adaptor)  Humidity: 54 %
EUT: ZOlink wireless video system Distance: 3m
M/N: ZO600S RX
Mode: ON WITH WIFI (5180MHz)
Note: Manuf:Shenzhen ZQO Video Technology Co.,Ltd

Frequency | Reading | Factor Level Limit |Margin Height | Azimuth
No- | " MHz) | (dBuv) | (@B/m) |(dBuvim)|@Buvim)| (@B) | P | tem) | weg) | P/F | Remark

1 111.3468 26.62 13.09 39.71 43.50 | 3.79 | QP 154 26 P
2| 2229502 29.85 12.66 42.51 46.00 | 349 | QP 147 | 248
3 389.3548 21.72 16.59 38.31 46.00 | 769 | QP 198 302 P

o
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Report No.: GTSL202108000007F01
Horizontal: 802.11a (TX 5240MHz)

Radiated Emission Measurement

File -ZO REPORT Data ‘#267 Date: 2021/08/02 Time: 18:32:35
70.0 dBu¥/m

60

FOC_PAHT15_B_03m_Qp

50

40

m — -

| i L V)
10
0.0
30.000 60.000 90.000 (MHz) 300.000 600.000 1000.0
Site 966 Chamber Polarization: Horizontal Temperature: 26(C)
Limit; FCC_PART15_B_03m_QF Power:  DC 5V(Powered by adaptor)  Humidity: 54 %
EUT: ZOlink wireless video system Distance: 3m

M/N: ZO600S RX
Mode: ON WITH WIFI (5240MHz)
Note: Manuf:Shenzhen ZO Video Technology Co.,Ltd

Frequency | Reading | Factor Level Limit |Margin Detector | HeidNt | Azimuth | o
(MHz) (dBuV) | (dB/m) |(dBuV/m)|(dBuV/m)| (dB) (cm) | (deg.)

1 111.4931 2481 13.11 37.92 4350 | 558 | QP 146 | 216
2 223.3982 29.37 12.68 42.05 46.00 | 395 | QP 129 | 218
3 447.6222 24.09 17.98 42.07 46.00 | 393 | QP 116 103
4 * | 821.5489 19.63 2321 42.84 46.00 | 3.16 | QP 199 85

No. Remark

V| OV|(T| O
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Report No.: GTSL202108000007F01
Vertical: 802.11a (TX 5240MHz)

Radiated Emission Measurement

File ZO REPORT Data #2686 Date: 2021/08/02 Time: 18:36:06
70.0 dBu¥/m
60
FOC_PAAT15_B_03m_Qp
50
| 4 4
1 i}
40 I M'«T %H ,“J peak
30 \ ‘J N\\lﬁa J\m / Il JLWM&J‘ ] ij.)*w«J
w CARCAID, =
20 JlnM ol NAJ
ey Ul
10
0.0
30.000 60.000 90.000 (MHz) 300.000 600.000 1000.0
Site 966 Chamber Polarization: Vertical Temperature: 26(C)
Limit: FCC_PART15_B_03m_QP Power:  DC 5V(Powered by adaptor) ~ Humidity: 34 %
EUT: ZOlink wireless video system Distance: 3m

M/N: ZOB00S RX
Mode: ON WITH WIFI (5240MHz)
Note: ManManuf:Shenzhen ZO Video Technology Co.,Ltd

Frequency | Reading | Factor Level Limit |Margin Height | Azimuth
No- | " "MHz) | (@Buv) | (@B/m) |(dBuV/im)|(dBuvim)| (dB) | P=°% | tem) | (dea) | P/F

1 222.9502 27.50 12.66 40.18 46.00 | 584 | QP 116 | 256
2 383.9318 22.99 16.49 39.48 46.00 | 632 | QP 154 124
3 668.1422 18.93 21.73 40.68 46.00 | 534 | QP 132 129
4 * | 893.8566 17.74 23.99 41.73 46.00 | 427 | QP 154 345

Remark

T|OV| 0| T
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GTS

Report No.: GTSL202108000007F01
1GHz~ 18GHz
Horizontal: 802.11a (TX 5180MHz)

Radiated Emission Measurement
File :ZO REPORT Data :#290 Date: 2021/08/02 Time: 19:38:24
100.0 dBuV/m
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20
10
0.0
1000.000 3000.000 (MHz) 6000000 9000.000 18000.
Site 966 Chamber Polarization: Horizontal Temperature: 26(C)
Limit: FCC 15B ABOVE 1G-PK Power:  DC 5V(Powered by adaptor)  Humidity: 54 %
EUT: ZOlink wireless video system Distance: 3m
M/N: ZO600S RX
Mode: 5180MHz TX
Note: Manuf:Shenzhen ZO Video Technology Co.,Ltd
802.11a
Frequency | Reading | Factor Level Limit  [Margin Height | Azimuth
No- | (MHz) | (dBuV) | (dB/m) |(dBuV/m)|(dBuv/m)| (dB) |P°*®" | em) | (eq) | P/F | Remark
1 * | 5180.000 82.38 11.02 93.40 / / peak | 149 126 F
2 10360.300 30.35 25.04 55.39 7400 |18.61| peak | 125 217 P
3 10360.300 23.30 25.04 48.34 54.00 5.66 | AVG 17 179 P

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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GTS

Report No.: GTSL202108000007F01
Vertical: 802.11a (TX 5180MHz)

Radiated Emission Measurement
File :ZO REPORT Data :#291 Date: 2021/08/02 Time: 19:44:01
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Site 966 Chamber Polarization: Vertical Temperature: 26(C)
Limit: FCC 15B ABOVE 1G-PK Power:  DC 5V(Powered by adaptor) ~ Humidity: 54 %
EUT: ZOlink wireless video system Distance: 3m
M/N: ZO800S RX
Mode: 5180MHz TX
Note: Manuf:Shenzhen ZO Video Technology Co.,Ltd

802.11a

Frequency | Reading | Factor Level Limit |Margin Height | Azimuth
No- | " MHz) | (dBuv) | (dB/m) |(dBuV/m)|(dBuV/m)| (dB) |P%°® | (em) | (deq) | P/F | Remark
1 * | 5180.000 84.22 11.02 95.24 / ! peak | 119 321 F
2 10361.333 30.85 25.04 55.89 74.00 |18.11 | peak | 145 345 P
3 10361.333 | 24.71 25.04 49.75 54.00 | 4.25 | AVG | 140 158 P

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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GTS

Report No.: GTSL202108000007F01
Horizontal: 802.11a (TX 5240MHz)

Radiated Emission Measurement

File :Z20 REPORT Data :#288 Date: 2021/08/02 Time: 19:27:12
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Site 966 Chamber Polarization: Horizontal Temperature: 26(C)
Limit: FCC 15B ABOVE 1G-PK Power:  DC 5V(Powered by adaptor)  Humidity: 54 %
EUT: ZOlink wireless video system Distance: 3m
M/N: ZO600S RX
Mode: 5240MHz TX
Note: Manuf:Shenzhen ZO Video Technology Co.,Ltd

802.11a

Frequency | Reading | Factor Level Limit |Margin Height | Azimuth
No- | " MHz) | (dBuY) | (dB/m) |(dBuV/m)|(dBuv/m)| (dB) | P | em) | weg) | P/F | Remark

* | 5240.000 80.29 11.20 91.49 / / peak | 112 254 F

10480.220 | 23.38 25.33 48.71 54.00 | 529 | AVG | 107 127
10480.240 | 30.21 25.33 55.54 74.00 |18.46 | peak | 103 108 P

o

WM

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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GTS

Report No.: GTSL202108000007F01
Vertical: 802.11a (TX 5240MHz)

Radiated Emission Measurement

File :ZO REPORT Data :#289 Date: 2021/08/02 Time: 19:30:01
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Site 966 Chamber Polarization: Vertical Temperature: 26(C)
Limit: FCC 15B ABOVE 1G-PK Power:  DC 5V(Powered by adaptor)  Humidity: 54 %
EUT: ZOlink wireless video system Distance: 3m

M/N: ZO800S RX
Mode: 5240MHz TX
Note: Manuf:Shenzhen ZO Video Technology Co.,Ltd

802.11a
Frequency | Reading | Factor Level Limit |Margin Height | Azimuth
No- | " MHz) | (dBuV) | (dB/m) |(dBuV/m)|(dBuV/m)| (dB) | P | (em) | (deq) | P/F | Remark
1 * | 5240.000 79.32 11.20 90.52 ! / peak | 125 | 246 F
2 10480.200 3042 2533 5575 7400 |1825| peak | 136 | 210 P
3 10480.200 | 24.31 2533 49.64 5400 | 436 | AVG | 142 145 P

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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GTS

Report No.: GTSL202108000007F01
Horizontal: 802.11n-HT20 (TX 5180MHz)

Radiated Emission Measurement
File :ZO REPORT Data %292 Date: 2021/08/02 Time: 19:47:46
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Site 966 Chamber Polarization: Horizontal Temperature: 26(C)
Limit: FCC 15B ABOVE 1G-PK Power:  DC 5V(Powered by adaptor) ~ Humidity: 54 %
EUT: ZOlink wireless video system Distance: 3m
M/N: ZO600S RX
Mode: 5180MHz TX
Note: Manuf:Shenzhen ZO Video Technology Co.,Ltd
802.11n
Frequency | Reading | Factor Level Limit |Margin Height | Azimuth
No- | " "MHz) | (@Buv) | (dB/m) |(dBuV/im)|(dBuvim)| (dB) | P2 | em) | weg) | P/F | Remark
1 * | 5180.000 80.56 11.02 91.58 ! / peak | 149 254 F
2 10360.400 31.35 25.04 56.39 74.00 |17.61| peak | 107 103 P
3 10360.400 | 2542 2504 50.46 5400 | 354 | AVG | 113 156 P

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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GTS

Report No.: GTSL202108000007F01
Vertical: 802.11n-HT20 (TX 5180MHz)

Radiated Emission Measurement

File :ZO REPORT Data #2093 Date: 2021/08/02 Time: 19:51:34
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Site 966 Chamber Polarization: Vertical Temperature: 26(C)
Limit: FCC 15B ABOVE 1G-PK Power:  DC 5V(Powered by adaptor) ~ Humidity: 54 %
EUT: ZOlink wireless video system Distance: 3m

M/N: ZO600S RX
Mode: 5180MHz TX
Note: Manuf:Shenzhen ZO Video Technology Co.,Ltd

802.11n

Frequency | Reading | Factor Level Limit [Margin Height | Azimuth
No- | " MHz) | (dBuv) | (dB/m) |(dBuv/m)|(@Buvim)| (dB) | P | em) | (eg) | P/F | Remark
1" | 5182.000 83.43 11.02 94.45 / / peak | 152 201 F

2 10360.300 31.35 25.04 56.39 74.00 |17.61| peak | 125 107
3 10360.300 | 25.30 25.04 50.34 5400 | 3.66 | AVG | 133 143 P

)

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
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GTS

Report No.: GTSL202108000007F01
Horizontal: 802.11n-HT20 (TX 5240MHz)

Radiated Emission Measurement

File :Z0 REPORT Data -#294 Date: 2021/08/02 Time: 19:55:32
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Site 966 Chamber Polarization: Horizontal Temperature: 26(C)
Limit: FCC 15B ABOVE 1G-PK Power:  DC 5V(Powered by adaptor)  Humidity: 54 %
EUT: ZOlink wireless video system Distance: 3m

M/N: ZO600S RX
Mode: 5240MHz TX
Note: Manuf:Shenzhen ZO Video Technology Co.,Ltd

802.11n

Frequency | Reading | Factor Level Limit |Margin Height | Azimuth
No- | " "MHz) | (@BuV) | (dB/m) |(dBuV/m)|(dBuvim)| (dB) | P | @m) | weq) | P/F | Remark
1 * | 5240.000 82.29 11.20 9349 / ! peak | 176 28 F

2 10480.500 | 30.21 25.33 55.54 74.00 |18.46 | peak | 126 142
3 10480.500 | 24.04 25.33 49.37 54.00 | 463 | AVG | 135 103 P

o

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
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GTS

Report No.: GTSL202108000007F01
Vertical: 802.11n-HT20 (TX 5240MHz)

Radiated Emission Measurement

File :ZO REPORT Data :#295 Date: 2021/08/02 Time: 20:03:21
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Site 966 Chamber Polarization: Vertical Temperature: 26(C)
Limit: FCC 15B ABOVE 1G-PK Power:  DC 5V(Powered by adaptor) ~ Humidity: 54 %
EUT: ZOlink wireless video system Distance: 3m

M/N: ZO600S RX
Mode: 5240MHz TX
Note: Manuf:Shenzhen ZO Video Technology Co.,Ltd

802.11n
Frequency | Reading | Factor Level Limit |Margin Height | Azimuth
No- | " (MHz) | (dBuV) | (dB/m) |(dBuVim)|(dBuv/m)| (dB) | P | em) | (ceq) | P/F | Remark
1 * | 5240.000 80.48 11.20 91.68 / / peak | 135 146 F
2 10480.200 | 29.92 2533 5525 7400 |18.75| peak | 146 13 P
3 10480.200 | 23.85 25.33 49.18 5400 | 482 | AVG | 139 214 P

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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GTS

Report No.: GTSL202108000007F01
18GHz~ 25GHz
Horizontal: 802.11a (TX 5180MHz)

Radiated Emission Measurement

File :pei Data #2136 Date: 2021/08/02 Time: 20:45:21
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Site 966 Chamber Polarization: Horizontal Temperature: 26(C)
Limit: FCC 158 ABOVE 1G-PK Power:  DC 5V(Powered by adaptor)  Humidity: 54 %
EUT: ZOlink wireless video system Distance: 3m
M/N: Z0600S RX
Mode: TX 5180 MHz
Note: Manuf:Shenzhen ZO Video Technology Co.,Ltd

802.11a

Frequency | Reading | Factor Level Limit |Margin Height | Azimuth
No- | " MHz) | (dBuV) | (dB/m) |(dBuv/m)|(dBuv/m)| (dB) | P#°° | (cm) | (ceq) | F/F | Remark
1 21017.000 28.05 23.23 51.28 7400 |2272| peak | 114 213 P
2 * | 21017.000 2148 23.23 4471 5400 | 929 | AVG | 121 158 P

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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GTS

Report No.: GTSL202108000007F01
Vertical: 802.11a (TX 5180MHz)

Radiated Emission Measurement
File -pei Data ‘#2135 Date: 2021/08/02 Time: 20:40:12
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Site 966 Chamber Polarization: Vertical Temperature: 26(C)
Limit: FCC 15B ABOVE 1G-PK Power:  DC 5V(Powered by adaptor) ~ Humidity: 54 %
EUT: ZOlink wireless video system Distance: 3m

M/N: ZO600S RX
Mode: TX 5180 MHz
Note: Manuf:Shenzhen ZO Videc Technology Co.,Ltd

802.11a
Frequency | Reading | Factor Level Limit |Margin Height | Azimuth
No. | " " MHz) | (dBuv) | (dB/m) |(dBuv/im)|(dBuvim)| (@B) | P | em) | eg) | P/F | Remark

1 18308.000 31.13 20.81 51.94 74.00 |22.06 | peak | 108 125 P
2 * | 18308.000 | 24.32 20.81 4513 54.00 | 8.87 | AVG | 115 108 P

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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GTS

Report No.: GTSL202108000007F01
Horizontal: 802.11a (TX 5240MHz)

Radiated Emission Measurement

File -pei Data #2138 Date: 2021/08/02 Time: 20:53:24
90.0 dBu¥/m

80
FCC 15B ABOVE 1G-PK
70
60
FCC 15B ABOVE_1G_AVG
1
50 X oy At e ik Lt PRCNT R NP e T LY
WW&WMW’”{ MWL e R M TN peak
40
30
20
10
0.0
18000.000 (MHzZ) 25000.
Site 966 Chamber Polarization: Horizontal Temperature: 26(C)
Limit: FCC 15B ABOVE 1G-PK Power.  DC3V(Powered by adaptor)  Humidity: 54 %
EUT: ZOlink wireless video system Distance: 3m

M/N: ZOB00S RX
Mode: TX 5240 MHz
Note: Manuf:Shenzhen ZO Video Technology Co.,Ltd

802.11a
Frequency | Reading | Factor Level Limit |Margin Height | Azimuth
No- | " MHz) | (dBuv) | (dB/m) |(dBuv/m)|(dBuvim)| (@B) | P=°°" | ©m) | (eq) | P/F | Remark

1 20156.000 | 27.53 24.38 51.91 74.00 |22.09 | peak | 129 148 P
2 * | 20156.000 | 21.16 24.38 45.54 54.00 | 846 | AVG | 147 | 215 P

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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GTS

Report No.: GTSL202108000007F01
Vertical: 802.11a (TX 5240MHz)

Radiated Emission Measurement

File -pei Data #2137 Date: 2021/08/02 Time: 20:49:32
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Site 966 Chamber Polarization: Vertical Temperature: 26(C)
Limit: FCC 15B ABOVE 1G-PK Power:  DC 5V(Powered by adaptor) ~ Humidity: 54 %
EUT: ZOIink wireless video system Distance: 3m

M/N: ZO600S RX
Mode: TX 5240 MHz
Note: Manuf:Shenzhen ZO Video Technology Co.,Ltd

802.11a
Frequency | Reading | Factor Level Limit  |Margin Height | Azimuth
No- | " MHz) | (dBuV) | (dB/m) |(dBuV/m)|(dBuv/im)| (dB) | =% | (em) | (deg) | P/F | Remark

19022.000 | 27.38 22.69 50.07 74.00 | 23.93| peak | 142 25 P
2 * | 18022.000 | 21.89 22.69 44.58 54.00 | 942 | AVG | 149 36 P

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
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GTS

Report No.: GTSL202108000007F01
Horizontal: 802.11n-HT20 (TX 5180MHz)

Radiated Emission Measurement

File :pei Data #2140 Date: 2021/08/02 Time: 21::03:25
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Site 966 Chamber Polarization: Horizontal Temperature: 26(C)
Limit: FCC 15B ABOVE 1G-PK Power:  DC 5V(Powered by adaptor)  Humidity: 54 %
EUT: ZOlink wireless video system Distance: 3m

M/N: ZO600S RX
Mode: TX 5180 MHz
Note: Manuf:Shenzhen ZO Video Technology Co.,Ltd

802.11n
Frequency | Reading | Factor Level Limit |Margin Height | Azimuth
No. | " " MHz) | (dBuv) | (dB/m) |(dBuv/m)|(@Buvim)| (aB) | P | em) | (eg) | P/F | Remark

1 21017.000 | 28.05 23.23 51.28 74.00 2272 | peak | 136 | 259 P
2 | 21017.000 | 2247 23.23 45.70 54.00 | 830 | AVG | 117 | 216 P

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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GTS

Report No.: GTSL202108000007F01
Vertical: 802.11n-HT20 (TX 5180MHz)

Radiated Emission Measurement
File -pei Data #2139 Date: 2021/06/02 Time: 20:57-12
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Site 966 Chamber Polarization: Vertical Temperature: 26(C)
Limit: FCC 15B ABOVE 1G-PK Power:  DC 5V(Powered by adaptor) ~ Humidity: 54 %
EUT: ZOlink wireless video system Distance: 3m

M/N: ZO600S RX
Mode: TX 5180 MHz
Note: Manuf:Shenzhen ZO Video Technology Co.,Ltd

802.11n
Frequency | Reading | Factor Level Limit |Margin Height | Azimuth
No- | " MHz) | (dBuv) | (dB/m) |(dBuv/m)|@Buvim)| (dB) | ¥ | m) | (deg) | P/F | Remark

1 20716.000 | 27.40 23.63 51.03 74.00 | 2297 | peak | 158 | 247 P
2 * | 20716.000 | 2146 23.63 45.09 54.00 | 891 | AVG | 137 | 208 P

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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GTS

Report No.: GTSL202108000007F01
Horizontal: 802.11n-HT20 (TX 5240MHz)

Radiated Emission Measurement
File :pei Data #2142 Date: 2021/08/02 Time: 21:12:54
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Site 966 Chamber Polarization: Horizontal Temperature: 26(C)
Limit: FCC 15B ABOVE 1G-PK Power:  DC 5V(Powered by adaptor)  Humidity: 54 %
EUT: ZOlink wireless video system Distance: 3m
M/N: Z0O600S RX
Mode: TX 5240 MHz
Note: Manuf:Shenzhen ZO Video Technology Co.,Ltd
802.11n
Frequency | Reading | Factor Level Limit |Margin Height | Azimuth
No- | " “MHz) | (@BuY) | (dB/m) |(dBuv/m)|(@Buv/im)| (dB) | P | em) | weo) | P/F | Remark
1 18168.000 31.82 20.45 52.27 74.00 |21.73| peak | 115 120 P
2 * | 18168.000 26.35 20.45 46.80 54.00 7.20 | AVG 109 107 P

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
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GTS

Report No.: GTSL202108000007F01
Vertical: 802.11n-HT20 (TX 5240MHz)

Radiated Emission Measurement

File :pei Data #2141 Date: 2021/08/02 Time: 21:08:24
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Site 966 Chamber Polarization: Vetrtical Temperature: 26(C)

Limit: FCC 15B ABOVE 1G-PK Power:  DC 5V(Powered by adaptor)  Humidity: 54 %

EUT: ZOlink wireless video system Distance: 3m

M/N: ZO600S RX
Mode: TX 5240 MHz
Note: Manuf:Shenzhen ZO Video Technology Co.,Ltd

802.11n
Frequency | Reading | Factor Level Limit |Margin Height | Azimuth
No- | " MHz) | (dBuV) | (dB/m) |(dBuV/m)|(dBuvim)| (dB) | P | em) | (ceq) | P/F | Remark

1 21017.000 | 28.05 23.23 51.28 74.00 | 2272 | peak | 118 187 P
2" | 21017.000 | 22.34 23.23 45.57 54.00 | 843 | AVG | 105 153 P

Notes:
1. Level = Read Level + Antenna Factor+ Cable loss- Preamp Factor.

2. The test trace is same as the ambient noise (the test frequency range: 25GHz~40GHz), therefore no data
appear in the report.

3. This limit applies for using average detector, if the test result on peak is lower than average limit, then
average measurement needn’t be performed.

4. We tested 802.11a/n mode the all data rate and recorded the worst case data for this channel to be 6Mbps
for 802.11a mode and MCSO for 802.11n mode.
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Report No.: GTSL202108000007F01
26.5GHz~ 40GHz

The test trace is same as the ambient noise (the test frequency range: 26.5GHz~40GHz), therefore no data
appear in the report.

Notes:
1. Level = Read Level + Antenna Factor+ Cable loss- Preamp Factor.

2. This limit applies for using average detector, if the test result on peak is lower than average limit, then
average measurement needn’t be performed.
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Report No.: GTSL202108000007F01

Spurious Emission in restricted band:
Horizontal: 802.11a (TX 5180MHz)

Radiated Emission Measurement

File -pei Data #2151 Dater 2021/08/02 Time: 21:25:03

90.0 dBuV/m

80

FCC ABOVE 1G-PK
70
(31
FCC ABOVE_1G_AVG
jpeak

) WI\\/‘J

10 A, e b e

30

20

10

0.0

4500.000 [MHz) 5150.0
Site 966 Chamber Polarization: Horizontal Temperature: 26(C)
Limit: FCC ABOVE 1G-PK Power:  DC 5V(Powered by Humidity: 54 %
dapt

EUT: ZOlink wireless video system Distance: S o
M/N: ZO600S RX
Mode: TX 5180 MHz
Note: 802.11a

Manuf:Shenzhen ZO Video Technology Co. Lid

Frequency | Reading | Factor Level Limit  [Margin Height | Azimuth
No- | " MHz) | (dBuv) | (dB/m) |(dBuv/m)|(@Buvim)| (@B) | P | em) | (eg) | P/F | Remark
1 5146.092 57.06 -4.01 53.05 7400 |2095| peak | 128 143 P
2 % | 5147.395 58.50 -4.01 54.49 7400 | 1951 | peak | 114 107 P
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Report No.: GTSL202108000007F01
Vertical: 802.11a (TX 5180MHz)

Radiated Emission Measurement

File -pei Data #2152 Date: 2021/08/02 Time: 21:25:03
90.0 dBu¥Y/m
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0.0

4500.000 [MHz) 5150.0
Site 966 Chamber Polarization: Vertical Temperature: 26(C)
Limit: FCC ABOVE 1G-PK Power:  DC 5V(Powered by Humidity: 54 %
dapt

EUT: ZOlink wireless video system Distance: Epen
M/N: ZO600S RX
Mode: TX 5180 MHz
Note: 802.11a

Manuf:Shenzhen ZO Video Technology Co.,Ltd

Frequency | Reading | Factor Level Limit |Margin Height | Azimuth
No- | " MHz) | (dBuV) | (dB/m) |(dBuVv/m)|(d@BuV/m)| (dB) | 2% | (em) | (deq) | P/F | Remark

1* | 5147.395 58.50 -4.01 54.49 74.00 | 19.51 | peak | 145 136 P
2 * | 5147.395 58.50 -4.01 54.49 74.00 | 19.51 | peak | 118 104 P
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Report No.: GTSL202108000007F01
Horizontal: 802.11a (TX 5240MHz)

Radiated Emission Measurement

File -pei Data #2156 Date 2021/08/02 Time: 21-:49:21

90.0 dBu¥/m

80
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0.0

5350.000 [MHz) 5460.0
Site 966 Chamber Polarization: Horizontal Temperature: 26(C)
Limit: FCC ABOVE 1G-PK Power.  DC 5V(Powered by Humidity: 54 %
dapt

EUT: ZOlink wireless video system Distance: % o
M/N: ZOB00S RX
Mode: TX 5240MHz
Note: Manuf:Shenzhen ZO Video Technology Co.,Ltd

802.11a

Frequency | Reading | Factor Level Limit |Margin Height | Azimuth
No. | " “(MHz) | (dBuV) | (dB/m) |(dBuv/m)|(dBuvim)| (dB) | P | em) | weg) | P/F | Remark
1 5418.116 4592 -3.07 42.85 74.00 |31.15| peak | 135 49 P
2 * | 5418.116 38.85 -3.07 35.78 54.00 |18.22| AVG | 128 58 P
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Report No.: GTSL202108000007F01

Vertical: 802.11a (TX 5240MHz)

Radiated Emission Measurement

File -pei Data #2155 Date: 2021/08/02 Time: 21:49:21
90.0 dBu¥/m
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30
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0.0

5350.000 [MHz) 5460.0
Site 966 Chamber Polarization: Vertical Temperature: 26(C)
Limit: FCC ABOVE 1G-PK Power.  DC 5V(Powered by Humidity: 54 %
dapt

EUT: ZOlink wireless video system Distance: %5 o
M/N: ZOB00S RX
Mode: TX 5240MHz
Note: Manuf:Shenzhen ZO Video Technology Co.,Ltd

802.11a

Frequency | Reading | Factor Level Limit |Margin Height | Azimuth
No- | " "MHz) | (dBuv) | (@B/m) |(dBuV/im)|(dBuvim)| (dB) | P | (em) | weg) | P/F | Remark
1 5395.190 46.71 -3.15 43.56 74.00 |30.44 | peak | 147 102 P
2 * | 5395.190 3924 -3.15 36.09 5400 |[17.91| AVG | 135 65 P
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Horizontal: 802.11n (HT20) (TX 5180MHz)

Report No.: GTSL202108000007F01

Radiated Emission Measurement

File :pei Data #2153 Date: 2021/08/02 Time: 21:25:03

90.0 dBuV/m

80
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70
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FCCABOVE_1G_AVG 1
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4500.000 MHz) 5150.0
Site 966 Chamber Polarization: Horizontal Temperature: 26(C)
Limit: FCC ABOVE 1G-PK Power.  DC 5V(Pawered by Humidity: 54 %
dapt

EUT: ZOlink wireless video system Distance: P
M/N: Z0600S RX
Mode: TX 5180 MHz
Note: 802.11n

Manuf:Shenzhen ZO Video Technology Co.,Ltd

Frequency | Reading | Factor Level Limit |Margin Height | Azimuth
No- | " MHz) | (@Buv) | (dB/m) |(dBuvim)|(@Buv/m)| (dB) | P | em) | weq) | P/F | Remark
1 5150.000 58.01 -3.99 54.02 74.00 |19.98 | peak | 132 153 P
2 * | 5150.000 51.02 -3.99 47.03 54.00 | 6.97 | AVG | 107 137 P
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Report No.: GTSL202108000007F01
Vertical: 802.11n (HT20) (TX 5180MHz)

Radiated Emission Measurement
File -pei Data ‘#2154 Date: 2021/08/02 Time: 21-2503
900 dBuV/m
80
FCC ABOVE 1G-PK
70
60
FCC ABOVE_1G_AVG 1
peak
50
M/JW‘«/ ﬂ
40 M,WAWN%WW TS T A TR T b kP e i S
30
20
10
0.0
4500.000 MHz) 5150.0
Site 966 Chamber Polarization: Vertical Temperature: 26(C)
Limit: FCC ABOVE 1G-PK Power.  DC 5V(Powered by Humidity: 54 %
dapt
EUT: ZOlink wireless video system Distance: e
M/N: ZOB00S RX
Mode: TX 5180 MHz
Note: 802.11n
Manuf:Shenzhen ZO Video Technology Co.,Ltd
Frequency | Reading | Factor Level Limit |Margin Height | Azimuth
No- | " MHz) | (dBuV) | (dB/m) |(dBuV/m)|(dBuV/im)| (dB) |P%%° | em) | weq) | P/F | Remark
1 5147.395 58.50 -4.01 54 .49 74.00 |19.51 | peak | 118 210 P
2 * | 5147.395 51.44 -4.01 47 .43 5400 | 6.57 | AVG | 106 168 P
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Report No.: GTSL202108000007F01
Horizontal: 802.11n (HT20) (TX 5240MHz)

Radiated Emission Measurement
File -pei Data #2158 Date 2021/08/02 Time: 21-49-21
90.0 dBuV/m
80
FCC ABOVE 1G-PK
70
60
FCC ABOVE_1G_AVG
50
1
WM«WMWMWWMHM peak
40 [i]
30
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0.0
5350.000 MHz) 5460.0
Site 966 Chamber Polarization: Horizontal Temperature: 26(C)
Limit: FCC ABOVE 1G-PK Power.  DC 5V(Powered by Humidity: 54 %
dapt
EUT: ZOlink wireless video system Distance: agapen
M/N: ZOB00S RX
Mode: TX 5240MHz
Note: Manuf:Shenzhen ZO Video Technology Co.,Ltd
802.11n
Frequency | Reading | Factor Level Limit [Margin Height | Azimuth
No- | " MHz) | (dBuV) | (dB/m) |(dBuV/m)|(dBuVim)| (dB) | %% | (em) | (deg) | P/F | Remark
1 5456.914 48.76 -2.95 45.81 7400 |28.19| peak | 106 132 P
2 * | 5456.914 41.25 -2.95 38.30 5400 |1570| AVG | 114 147 P
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Report No.: GTSL202108000007F01
Vertical: 802.11n (HT20) (TX 5240MHz)

Radiated Emission Measurement

File :pei Data #2157 Date: 2021/08/02 Time: 21:49:21
90.0 dBu¥/m
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5350.000 (MHZ) 5460.0
Site 966 Chamber Polarization: Vetrtical Temperature: 26(C)
Limit: FCC ABOVE 1G-PK Power:  DC 5V(Powered by Humidity: 54 %
dapt

EUT: ZOlink wireless video system Distance: i o
M/N: ZOB00S RX
Mode: TX 5240MHz
Note: Manuf:Shenzhen ZO Video Technology Co.,Ltd

802.11n

Frequency | Reading | Factor Level Limit |Margin Height | Azimuth
No- | " MHz) | (dBuv) | (dB/m) |(dBuV/m)|(dBuvim)| (dB) | P | em) | (ceq) | P/F | Remark

1 5423.407 46.22 -3.06 43.16 74.00 |30.84 | peak | 165 143 P
2 7| 5423407 39.33 -3.06 36.27 54.00 |17.73 | AVG | 152 120 P
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7.8 Frequency stability

Report No.: GTSL202108000007F01

Test Requirement:

FCC Partl15 C Section 15.407(g)

Test Method:

ANSI C63.10:2013, FCC Part 2.1055

Limit:

Manufactures of U-NII devices are responsible for ensuring frequency
stability such that an emission is maintained within the band of operation
under all conditions of normal operation as specified

Test Procedure:

The EUT was setup to ANSI C63.4, 2003; tested to 2.1055 for compliance
to FCC Part 15.407(g) requirements.

Test setup:

Temperature Chamber

Spectrum analyzer EUT

™

Att.

Variable Power Supply

Note : Measurement setup for testing on Antenna connector

Test Instruments:

Refer to section 6 for details

Test mode:

Refer to section 5.2 for details

Test results:

Pass

Remark: Set the EUT transmits at un-modulation mode to test frequency stability.

Pre-scan all test modes, found worst case at 802.11a, and so only show the test result of 802.11a
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Measurement data:

Report No.: GTSL202108000007F01

Frequency stability versus Temp.

Worse Case Operating Frequency: 5180MHz

Bailer 0 minute 2 minute 5 minute 10 minute
T(imp. Supply Measured il Measured Pass Measured Bass Measured Pats
(°C) (VAC) Frequency IEail Frequency /Eail Frequency IEail Frequency IEail
(MH2) (MH2z) (MHz) (MH2)
-30 120 5180.00 Pass 5179.99 Pass 5179.99 Pass 5179.98 Pass
-20 120 5179.99 Pass 5179.98 Pass 5180.00 Pass 5179.98 Pass
-10 120 5179.98 Pass 5179.99 Pass 5179.99 Pass 5179.99 Pass
0 120 5179.97 Pass 5179.99 Pass 5179.98 Pass 5180.00 Pass
10 120 5179.98 Pass 5179.99 Pass 5179.99 Pass 5179.99 Pass
20 120 5179.97 Pass 5179.99 Pass 5179.98 Pass 5180.00 Pass
30 120 5179.98 Pass 5179.99 Pass 5179.99 Pass 5179.99 Pass
40 120 5179.97 Pass 5179.99 Pass 5179.98 Pass 5180.00 Pass
50 120 5179.98 Pass 5179.99 Pass 5179.99 Pass 5179.99 Pass
Frequency stability versus Temp.
Worse Case Operating Frequency: 5180MHz
Pavier 0 minute 2 minute 5 minute 10 minute
Tegmp. Supply Measured Pass Measured paks Measured Pass Measured PhL
(°C) (VAC) Frequency IEail Frequency /Eail Frequency /Eail Frequency IEail
(MH2) (MH2) (MHz) (MH2)
25 120 5180.00 Pass 5180.00 Pass 5180.00 Pass 5179.99 Pass
Frequency stability versus Temp.
Worse Case Operating Frequency: 5240MHz
A, 0 minute 2 minute 5 minute 10 minute
Te;mp. Supply Measured Pagé Measured Pass Measured ol Measured Paks
(°C) (VAC) Frequency /Eail Frequency IEail Frequency /Eail Frequency IEail
(MH2) (MH2) (MH2) (MH2)
-30 120 5239.99 Pass 5240.00 Pass 5240.00 Pass 5239.99 Pass
-20 120 5240.00 Pass 5239.99 Pass 5239.99 Pass 5240.00 Pass
-10 120 5239.99 Pass 5239.98 Pass 5239.99 Pass 5239.99 Pass
0 120 5239.98 Pass 5239.99 Pass 5240.00 Pass 5239.98 Pass
10 120 5239.99 Pass 5239.99 Pass 5239.98 Pass 5239.98 Pass
20 120 5240.00 Pass 5239.99 Pass 5239.99 Pass 5240.00 Pass
30 120 5239.99 Pass 5239.98 Pass 5239.99 Pass 5239.99 Pass
40 120 5239.98 Pass 5239.99 Pass 5240.00 Pass 5239.98 Pass
50 120 5240.00 Pass 5239.99 Pass 5239.99 Pass 5240.00 Pass
Frequency stability versus Temp.
Worse Case Operating Frequency: 5240MHz
Power 0 minute 2 minute 5 minute 10 minute
Tegmp. Supply Measured Pass Measured Pass Measured Pass Measured Pate
(°C) (VAC) Frequency IEail Frequency /Eail Frequency /Eail Frequency IEail
(MH2) (MHz) (MHz) (MH2)
25 120 5239.99 Pass 5239.99 Pass 5240.00 Pass 5239.99 Pass
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Report No.: GTSL202108000007F01

8 Test Setup Photo

Reference to the appendix | for details.

9 EUT Constructional Details

Reference to the appendix Il for details.

---END---
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